(LIST NO. 0249)

M | Code No. DESCRIPTION By |PDSE] e | code No. DESCRIPTION ol L
1 | 9493232 | Flat Hd. Screw M4 x 12 10 | 040] 37 | 949453Z | Spring Lock Washer  for M4 10 040

2 | 938312 Slide Switch Knob (B) 0.40] 38 [ 9820272 ] Needle Bearing (HK1010) 4.10
3 | 982034 | (DHd. Tapping Screw Méx12 040] 39 | 938046 Gear 980
4 | 980778 Siide Switch 8.00] 40 | 982030Z | Bearing Cover (B) 0.40

5 Name Plate — [ 41 1939390 Ball Bearing (6201 VVCM) 2.40

6 932642 Rivet 25x28 040]{ 42 940220 Woodruff Key 25x%x8 050

7 | 98202427 Inner Cover 1.90] 43 | 9820282 Spindle 11.50

8 | 982042C | Armature Ass’y 115V 3100} 44 | 937135 Felt Packing 0.40

9 982021 Hexagon Tapping Screw M4 x 70 0.40] 45 9820292 Packing Gland 580
10 | 982041P | Stator Ass’y 115V includ. 11, 12 12.70] 46 | 9492172 | (¥ Hd. Machine Screw M4 x 12 10 040
11 | 930630 Brush Terminal Ass’y 0.50] 47 | 937136 Fringer 0.40
12 | 937837Z | Tube (D) 040| 48 | 982038Z | Set Plate (A) 040
13 | 982032 ®Hd. Tapping Screw M5 x 2§ 040{ 49 | 949241Z | (®Hd. Machine Screw M5 x 20 10 0.40
14 | 982031Z | Guard Plate 1.60] 50 | 949454Z | Spring Lock Washer  for MS 10 0.40
15 9820262 Gear Cover 6.60} 51 9820532 Wheel Guard Ass'y includ. 37 48~50,59~63 23.00
16 | 938071 Flange Nut for M6 0.40] 52 | 937817Z | Wheel Washer 2.60
17 | 938047 Pinion 520} 54 | 982051Z| Wheel Nut 450
| 18 | 937876 Bearing Cover 0.40] 55 [ 937846 Brush Holder 1.20
19 | 939385 Ball Bearing (608 VVC2 PS2-L) 2.60] 56 | 999021 Carbon Brush 2 160
20 | 980865 Washer (A) 0.40] 57 | 937847 Brush Cap 0.60
21 | 939239 Ball Bearing (626VVC2) 2601 58 | 957561 HITACHI Label 0.40
22 | 982023Z | Bearing Bush 1.00] 59 [ 982046Z [ Stopper 1.60
23 | 931701 Bearing Lock 040} 60 | 9492142z | (BHd. Machine Screw M4 x 6 10 0.40
(24 | 980801 Stop Plate 040] 61 | 982052Z | Push Pate D50
25 [ 982020Z | Housing As’y includ. 55 12.70] 62 | 982037Z] Lock Plate 130
26 9378332 Caution Plate 0.40] 63 9820392 Spring 040
27 | 982033Z ] Shde Bar 1.60] 64 | 982044Z | Switch Holder 2.10
28 | 9382992 | Spring 040] 65 | 960266 Cord Clip 040
29 | 930446 ®Hd. Tapping Screw Mdx 16 040] 66 | 938051 Cord Armor 040
34 | 982035Z | Tail Cover 2.40] 67 | 500240Z7] Cord Ass’y 6.10
35 | 956633 Side Handle 2.30] 68 | 938045 Gear Aw'y includ. 17, 39 15.00
36 | 949216Z | @Hd. Machine Screw M4 x 10 10 0401 69 | 960107 Special Washer 0.40
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